



Pos	Part Number	Description	Additional Text	Quantity
1	9010801000030A	FRONT FENDER DUKE - EBONY BLAC		1.00
2	90108008000	WIND SHIELD		1.00
3	9010800200020	MASK SPOILER L/S WHITE		1.00
4	9010800300020	MASK SPOILER R/S WHITE		1.00
5	90208020000	BELLY PAN		1.00
7	9010804100033	SEAT COWL LH TOP DUKE - SATIN		1.00
8	9010804200033	SEAT COWL RH DUKE SATIN BLACK		1.00
9	90108043000	SIDE COVER BOTTOM L/S		1.00
10	90108044000	SIDE COVER BOTTOM R/S		1.00
11	91208019000	UNDER TRAY		1.00
12	90112008033	GRIP L/S CPL.		1.00
13	90112009033	GRIP R/S CPL.		1.00

14	91208015000	NUMBER PLATE SUPPORT		1.00
15	90108010050	BUSHING FRONT FENDER		6.00
16	J912060163	AH SCREW M6X16		6.00
17	J019050201	AH SCREW M5X20		4.00
18	90108008050	WASHER FOR WINDSHIELD		4.00
19	90108008060	WELL NUT M5 L16		4.00
20	0081050121	EJOT PT screw K50x12	only for US and SixDays	2.00
21	90108076000	SPECIAL SCREW M6X12X3	only for heavy duty model	6.00
22	J125060003	PLAIN WASHER 6,5X13X1		2.00
23	J025060203	HH COLLAR SCREW M6X20 SW10		2.00
24	90208020001	BRACKET BELLY PAN MIDDLE MTG		1.00
25	90208020003	BRACKET BELLY PAN REAR MTG		1.00
26	90208020002	BRACKET BELLY PAN TOP MTG		1.00
27	J025060143	HH COLLAR SCREW M6X14 SW8		4.00
31	J025060143	HH COLLAR SCREW M6X14 SW8		2.00
32	J081040121	CROSS PAN SCREW 4X12 PH		10.00
33	J021040003	WASHER 4,5X12X1MM		10.00
34	90108050001	CLIP NUT M5		9.00
35	J031050163	CHEESE-HEAD SCREW M5X16		10.00
36	90108015050	SPECIAL SCREW M6X12,5 WS8		2.00
37	J020080274	AH SCREW M8X27		4.00
38	J025060149	HH COLLAR SCREW M6X14 WS10		2.00
40	90808016000	REAR FENDER EXT.		1.00
41	90508006003	AH SCREW M6X1X20		4.00
42	90108015020	WASHER		6.00
43	90508016001	Nut nyloc flanged M6X1XHT.9.1		4.00
44	J031050153	CHEESE-HEAD SCREW M5X15		2.00
45	90508015010	WASHER D=5,5		4.00
46	90102031010	HEX NUT M5 AF8		2.00
47	90514045000	REFLECTOR		1.00
48	90514044000	REFLECTOR MOUNTING		1.00
49	90204060001	HH COLLAR NUT		1.00